
 
 
 
 
 
 
 
 

SOFFIATORE ELIET
 

BL 360
 
 

ESPLOSO RICAMBI 
 
 
 
 
 
 
 
 
 
 
 
 
 

Via Spinà, 9 – C.P. 103 – 36033 ISOLA VICENTINA (VI) ITALIA 
Tel. 0444 977655 r.a. – Fax 0444 977200 – E-mail info@sabreitalia.com – http://www.sabreitalia.com 

P.I. IT00498100247 - R.I. VI/116-7564 - R.E.A. VI132452 - CARIVERONA BANCA S.p.A.  ISOLA VIC.NA - ABI 06355 - CAB 60430 - c/c 249-5-52 
 



EL
IE

T 
SP

A
R

E 
PA

R
TS

 M
A

N
U

A
L

B
L 

36
0

G
EN

ER
A

L 
O

VE
R

VI
EW

 A
SS

EM
B

LY
LI

ST
S

LI
ST

 N
U

M
B

ER
D

ES
C

R
IP

TI
O

N
D

R
A

W
IN

G
 N

R
.

B
U

IL
T 

A
FT

ER

1 
AS

SE
M

BL
YL

IS
T 

1
BL

 3
60

 --
 G

EN
ER

AL
M

M
A 

01
 1

30
 1

00
-1

01
/0

2/
20

00





ELIET SPARE PARTS MANUAL

BL 360

ASSEMBLYLIST 1 BL 360 -- GENERAL MMA 01 130 100-1

ITEM PART NUMBER DESCRIPTION QUANTITY

1 BW 112 515 000 WHEEL 125/50 1
2 BB 011 000 100 STARLOCK 10MM 1
3 BS 512 000 612 BOLT M6X12  DIN 933 9
4 BS 534 000 600 LOCK WASHER M6  DIN 6798A 3
5 BQ 501 010 070 STICKER ELIET Ø 82MM 1
6 MPA 01 140 190 0 1
7 BS 502 000 600 SELF LOCKING NUT M6  DIN 985 1
8 BS 502 000 600 SELF LOCKING NUT M6  DIN 985 15

10 BS 511 040 847 BOLT UNF 5/16"X3"1/4 1
11 BS 532 008 356 WASHER M8X35X3 1
12 MPA 01 130 030 IMPELLOR 3 WINGS 1
13 BS 511 040 840 BOLT UNF 5/16"X1"1/2 4
14 BS 531 000 800 WASHER M8  DIN 125 22
15 BW 029 020 000 WHEEL 4.00-4 2
16 BB 011 000 200 STARLOCK 20MM 2
17 BQ 505 010 050 SAFETY STICKER 60X100 (PICTOGRAM) 1
18 BQ 505 010 040 SAFETY STICKER 60X100 (SPARK PLUG) 1
19 MPA 01 130 050 TURBINE 1
20 BR 181 602 400 NYLON BUSHING (60/119x24) 1
21 BS 502 000 800 SELF LOCKING NUT M8  DIN 985 4
22 BS 502 000 800 SELF LOCKING NUT M8  DIN 985 1
23 BB 342 050 535 KEY 4.7X4.7X35  DIN 6880 1
24 ENGINE SEE BOTTOM OF THE PAGE 1
25 BK 161 161 550 THROTTLE CONTROL + CABLE 1
26 BS 531 000 600 WASHER M6  DIN 125 26
27 BS 511 000 641 BOLT M6X45  DIN 931 4
28 MPA 01 130 070 BRACKET FOR ROD 1
29 BE 129 000 010 SAFETY SWITCH 0
29 BS 502 000 400 SELF LOCKING NUT M4  DIN 985 1
30 BR 020 605 150 PLASTIC CAP 5X15 1
31 MPA 01 130 080 HANDLE 1
32 BS 512 000 416 BOLT M4X16  DIN 933 1
33 BS 531 000 400 WASHER M4  DIN 125 2
34 BR 112 060 300 NYLON BUSHING WITH COLAR (4.2/5.9/10x3/1.3) 2
35 BV 913 000 010 SPRING 1
36 BR 020 608 150 PLASTIC CAP 8X15 1
37 BB 011 000 060 STARLOCK 6MM 1
38 BR 112 082 001 NYLON BUSHING WITH COLAR (8/12/16x20/2) 1



ELIET SPARE PARTS MANUAL

BL 360

ASSEMBLYLIST 1 BL 360 -- GENERAL MMA 01 130 100-1

ITEM PART NUMBER DESCRIPTION QUANTITY

39 BS 512 000 625 BOLT M6X25  DIN 933 1
40 MPA 01 130 090 UPPER STEERING HANDLE 1
41 BS 511 000 640 BOLT M6X40  DIN 931 4
42 MPA 01 130 100 ROD 1
43 MPA 01 130 110 LOWER STEERING HANDLE 1
44 BR 101 220 510 RUBBER BUSHING (22/35x5) 2
45 BB 040 304 030 LOCKING PIN WITH BRACKET 4.5X36 2
46 BS 511 000 840 BOLT M8X40  DIN 931 4
47 BS 512 000 616 BOLT M6X16  DIN 933 3
48 MPA 01 130 120 ENGINE PLATE 1
49 MPA 01 130 130 WIND FLOW DEFLECTOR 1
50 BV 911 000 010 SPRING 14X2X16 1
51 BB 135 060 351 SPLIT PINS Ø 3,5X35  DIN 94 1
52 BS 534 000 800 LOCK WASHER M8  DIN 6798A 2
53 BQ 505 010 070 SAFETY STICKER 100X80 (HANDCUTS) 1
54 MPA 01 130 140 FRONT PLATE TURBINE 1
55 BS 501 000 600 NUT M6  DIN 934 1
56 BS 512 000 825 BOLT M8X25  DIN 933 1
57 MPA 01 130 150 FRONT WHEEL AXLE 1
58 BS 512 000 816 BOLT M8X16  DIN 933 2

ENGINE BM 201 206 500 B&S INTEK PRO
ENGINE BM 201 306 000 B&S VANGUARD
ENGINE BM 201 309 000 B&S VANGUARD
ENGINE BM 202 005 500 HONDA GC 160
ENGINE BM 202 105 500 HONDA GX 160
ENGINE BM 202 109 000 HONDA GX 270




